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Cush No. Dexter No. Leaves Capacity
CP7243-1 P72-43-1 3 5,000 lbs.
CP7244-1 P72-44-1 3 6,000 lbs.
CP7245-1 P72-45-1 3 7,500 lbs.

Note: 2 Springs Required per Axle Set

* Note: Leaf Springs are not included in the Cush 
Suspension Kits Shown.

FRONT HANGER
L.H. ROAD SIDE, ADJ.

FRONT HANGER
R.H. CURB SIDE, FIXED

EQUALIZER
R.H. CURB SIDE, FIXED

EQUALIZER
L.H. ROAD SIDE, ADJ.
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Reference
Model Options Axle Spacing Model 15K Suspension Brackets w/Variable Axle Mounting Kits Dexter No.
CAP-206-02-NU 42.25" NU No U-Bolt Kit Included With Suspension

CAP-206-03-NU 48.50" NU No U-Bolt Kit Included With Suspension

CAP-206-02-10K 42.25" 10K 5/8" U-Bolt Kit Included With Suspension (10K)
Item K0093 Qty Kit For Tandem Unit
18 HU601 8 U-BOLT 5/8"-11 unc x 9" Lg Grd 8, 5" Round # 091148
19 B0528 4 U-bolt bottom plate 10k- 3" Spring Standard # 12-53
20 H1601 16 Toplock LockNut 5/8"-11 unc grade C # 6-38

CAP-206-03-10K 48.50" 10K 5/8" U-Bolt Kit Included With Suspension (10K)
Item K0093 Qty Kit For Tandem Unit
18 HU601 8 U-BOLT 5/8"-11 unc x 9" Lg Grd 8, 5" Round # 091148
19 B0528 4 U-bolt bottom plate 10k- 3" Spring Standard # 12-53
20 H1601 16 Toplock LockNut 5/8"-11 unc grade C # 6-38

CAP-206-02-15K 42.25" 12K-15K 3/4" U-Bolt Kit Included With Suspension (12K-15K)
Item K0089 Qty Kit For Tandem Unit
21 HU201 8 U-BOLT 3/4"-10 unc x 9" lg Grd 8, 5" Round # 11-70
22 B0716 4 U-bolt bottom plate 12k/15k- 3" Spring Standard # 12-46
23 H1201 16 Toplock LockNut 3/4"-10 unc grade C # 6-113

CAP-206-03-15K 48.50" 12K-15K 3/4" U-Bolt Kit Included With Suspension (12K-15K)
Item K0089 Qty Kit For Tandem Unit
21 HU201 8 U-BOLT 3/4"-10 unc x 9" lg Grd 8, 5" Round # 11-70
22 B0716 4 U-bolt bottom plate 12k/15k- 3" Spring Standard # 12-46
23 H1201 16 Toplock LockNut 3/4"-10 unc grade C # 6-113

Uses Items:    
24 & 25

Uses Items:     
5 & 6

Uses Items:    
24 & 25

Uses Items:     
5 & 6

Uses Items:    
24 & 25

Uses Items:     
5 & 6

Cush Number Reference
Item Number Qty Description Dexter No.

1 W0315-1 1 Front Hanger L.H. Road Side, Adj. 6" Ride Height
2 W0315-2 1 Front Hanger R. H. Curb Side, Fixed 6" Ride Height # 28-67-4
4 W0260 2 Rear  Hanger, Universal 6" Ride Height # 30-66-1

K0090-1 CENTER HANGER & EQUALIZER ASSEMBLY (SHORT EQUALIZER 42.25")
3 W0259 2 Equalizer Center Hanger Universal, 6" Ride Height # 29-43-2
24 W0337-1 1 Equalizer L.H. Road Side, Adj 42.25" TANDEM, Slipper W/BUSHING
25 W0337-2 1 Equalizer R.H. Curb Side, Fixed 42.25" TANDEM, Slipper W/BUSHING # 13-108-3

7a C0146 1    Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"OD x 1.12"ID
7b T0061 2 Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eql bush insert)
13 H0123 2 HHCS 7/8"-14unf x 6"lg grade 8 (equalizer hanger)
14 H1101 2 Securex Wheel Nut 7/8"-14unf (equalizer hanger)

K0090-2 CENTER HANGER & EQUALIZER ASSEMBLY (LONG EQUALIZER 48.50")
3 W0259 2 Equalizer Center Hanger Universal, 6" Ride Height
5 W0316-1 1 Equalizer L.H. Road Side, Adj. 48.50" TANDEM, Slipper W/BUSHING
6 W0316-2 1 Equalizer R.H. Curb Side, Fixed 48.50" TANDEM, Slipper W/BUSHING # 13-109-3

7a C0146 1    Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"OD x 1.12"ID
7b T0061 2 Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eql bush insert)
13 H0123 2 HHCS 7/8"-14unf x 6"lg grade 8 (equalizer hanger)
14 H1101 2 Securex Wheel Nut 7/8"-14unf (equalizer hanger)

K0088 Qty HARDWARE KIT - 206
8 T0062 4 Sleeve insert 1"odx0.75"id x 2.8"lg  (spring eye insert)
9 H0305 4 HHCS 1/2"-unc x 4"lg grade 5, keeper bolt  (equalizer ends) #  7-95
10 H1302 4 Lock Nut 1/2"-unc grade B, retainer nut (equalizer ends) # 12N
11 H0206 4 HHCS 3/4"-unc x 5"lg grade 8 (Front Hanger & Equalizer Rear)
12 H1201 4 Toplock Locknut 3/4"-10 unc grade C zinc plated
15 T0070 4 Tube 1/2"id x 3.1"long (Keeper Sleeve)
16 AW0304 2 Slip Joint Yoke Assembly, Front Hanger & Equalizer, L.H. Road Side (only)

Cush Number Reference
Item Number Qty Description Dexter No.

1 W0315-1 1 Front Hanger L.H. Road Side, Adj. 6" Ride Height
2 W0315-2 1 Front Hanger R. H. Curb Side, Fixed 6" Ride Height # 28-67-4
4 W0260 2 Rear  Hanger, Universal 6" Ride Height # 30-66-1

K0090-1 CENTER HANGER & EQUALIZER ASSEMBLY (SHORT EQUALIZER 42.25")
3 W0259 2 Equalizer Center Hanger Universal, 6" Ride Height # 29-43-2
24 W0337-1 1 Equalizer L.H. Road Side, Adj 42.25" TANDEM, Slipper W/BUSHING
25 W0337-2 1 Equalizer R.H. Curb Side, Fixed 42.25" TANDEM, Slipper W/BUSHING # 13-108-3

7a C0146 1    Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"OD x 1.12"ID
7b T0061 2 Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eql bush insert)
13 H0123 2 HHCS 7/8"-14unf x 6"lg grade 8 (equalizer hanger)
14 H1101 2 Securex Wheel Nut 7/8"-14unf (equalizer hanger)

K0090-2 CENTER HANGER & EQUALIZER ASSEMBLY (LONG EQUALIZER 48.50")
3 W0259 2 Equalizer Center Hanger Universal, 6" Ride Height
5 W0316-1 1 Equalizer L.H. Road Side, Adj. 48.50" TANDEM, Slipper W/BUSHING
6 W0316-2 1 Equalizer R.H. Curb Side, Fixed 48.50" TANDEM, Slipper W/BUSHING # 13-109-3

7a C0146 1    Equalizer Bushing, Rubber/Steel 3.8"LG x 2.12"OD x 1.12"ID
7b T0061 2 Eql bush inserts, 1.125"od x 7/8"id x 3.5"lg (eql bush insert)
13 H0123 2 HHCS 7/8"-14unf x 6"lg grade 8 (equalizer hanger)
14 H1101 2 Securex Wheel Nut 7/8"-14unf (equalizer hanger)

K0088 Qty HARDWARE KIT - 206
8 T0062 4 Sleeve insert 1"odx0.75"id x 2.8"lg  (spring eye insert)
9 H0305 4 HHCS 1/2"-unc x 4"lg grade 5, keeper bolt  (equalizer ends) #  7-95
10 H1302 4 Lock Nut 1/2"-unc grade B, retainer nut (equalizer ends) # 12N
11 H0206 4 HHCS 3/4"-unc x 5"lg grade 8 (Front Hanger & Equalizer Rear)
12 H1201 4 Lock Nut 3/4"-10unc grade C (spring pivot)
15 T0070 4 Tube 1/2"id x 3.1"long (Keeper Sleeve)
16 AW0304 2 Slip Joint Yoke Assembly, Front Hanger & Equalizer, L.H. Road Side (only)


